3922 407 54461;3 CAM HEAD BASIC HDTV NEXT

Ref

O PO PO PO IO ©ON® O A W®WN =

O 00 W WWNNDN
- O W —=- 0O O o

706
713
716
726
727
729
733
734
736
737
742
746
747
753
766
767
906
929
939
950
U1
u2
U3
u4

Description

SHOULDERPAD ASSY
DIG.ZOOM HANDGRIP ASSY
HEAD COVER LEFT ASSY
HEAD COVER RIGHT ASSY
BOTTOM

TOP

DOCKPLATE

PRINTRAIL BOTTOM
PRINTRAIL TOP
DOCKSCREW M4
DOCKSCREW M4X14
V-BLOCK

SUPPORT GUIDE

SET OF ADD.SUPPL. LDK8000
O-RING 4.1x1.6 VITON
CAMERA LABEL
CABLECLAMP

HEX LOCK SCREW
INSULATING PLATE
CLAMP TMC-6
INSULATION PLATE MTHR BRD
WARNINGLABEL

GASKET HEAD FAN

WIRE ASSY CAMERA HEAD
FAN ASSY 120 MM

CSK SCR STL ST M2x4
PAN SCR STL ST M2,5x6
PAN SCR STL ST M2,5X12
WASH STL ST 2,7X6,5

SPR WASH STL ST 2,6X5,1
HEX NUT STL ST M2,5

PAN SCR STL ST M3X6
PAN SCR STL ST M3X8
PAN SCR STL ST M3X12
PAN SCR STL ST M3X16
CSK SCR STL ST M3X6
WASH STL ST 3,2X7

SPR WASH STL ST 3,1X5,7
PAN SCR STL ST M4X10
WASH STL ST 4,3X9

SPR WASH STL ST 4,1X7,1

RUBBER GLUE SYNTHETIC NBR 042

GREASE FS 1292

SCREW LOCK 222

LOCTITE 480

SYNC. MON. DIG. BRD

DATA BOARD

FRONT DRIVER MULTI FORMAT
MOTHERBOARD CAM HDTV

Part 12nc

3922 407 22224
3922 407 40211
3922 407 49361
3922 407 53021
3922 407 33392
3922 407 24921
3922 404 21501
3922 400 08392
3922 400 08401
3922 404 21524
3922 404 22583
3922 402 03752
3922 404 23034

2622 080 92863
3922 405 04521
3922 400 10041
2422 034 21283
3922 405 01711
2422 015 17594
3922 405 05041
3922 405 01821
3922 405 04893
3922 407 26051
3922 407 38792
2522 203 04002
2522 201 08017
2522 201 08021
2522 600 27137
2522 613 12063
2522 401 09064
2522 201 08031
2522 201 08032
2522 201 08034
2522 201 08036
2522 203 04023
2522 600 27017
2522 613 12005
2522 201 08049
2522 600 27026
2522 613 12009

3922 406 54371
3922 406 52971
3922 406 51161
3922 406 54321

page: 1 -1

Service part

Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes

Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes

Yes
Yes
Yes
Yes

3/16/2009



